
  A Lifecycle Performance Company

 

NERT Perchlorate Treatment System  Final Drawing List 
Revision 2 – April 2014 
1373-O&M-02 G-1 

APPENDIX G 

FINAL DRAWING LIST 

 

 



Nevada Environmental Response Trust (NERT)
DRAWING LIST

DATE REV DATE REV NO. DATE

PROCESS

A-0 Cover Sheet - Overall 1 9/20/06

P-0 Cover Sheet 1/9/06 0 3 11/15/13

PFD-1 Sht 1 Process Flow Diagram 7/25/05 H 1/9/06 0 3 11/15/13

PFD-1 Sht 2 Process Flow Diagram Mass Balance 7/25/05 H 1/9/06 0 3 11/15/13

PFD-2 Process Flow Diagram Well & EQ System 7/25/05 B 1/9/06 0 3 11/15/13

PID-LA P&ID Legend Sheets 2 11/15/13

PID-LB P&ID Legend Sheets 2 11/15/13

PID-N1 P&ID Process Notes 7/21/05 F 1/9/06 0 3 11/15/13

PID-1A P&ID  Fluid Bed Perchlorate System 7/21/05 E 1/9/06 0 3 11/15/13
[...]
3rd increment – re-direct 7.5 gpm from each FBR (i.e., 30 gpm total flow re-directed 
to FBR A) for a total flow of 160 gpm total feed to FBR A; 

4th increment – re-direct 10 gpm from each FBR (i.e., 40 gpm total flow re-directed to 
FBR A) for a total flow of 200 gpm total feed to FBR A. 

Between each change, monitor the system and wait until performance stabilizes until 
making the next change. It is anticipated that equalizing flow among the FBRs and 
ramping up FBR A will take approximately 10 days. 

Ramp Up to Design Load 

NOTE: Prior to ramping up the load, analyses of the water sources for perchlorate, 
chlorate and nitrate-N is required. The water sources are: (1) Lift Station #1, (2) Lift 
Station #3, (3) GW-11, and (4) the combined interceptor wells (NOT the GWTP 
influent tank and NOT the GWTP effluent tank TK-6). 



  A Lifecycle Performance Company
 

NERT Perchlorate Treatment System  FBR System Startup 
Revision 3 – April 2015 
1373-O&M-03 N-24 

Once the system is operating at the existing load and the flows to the FBRs have 
been equalized, begin ramping up the load by increasing the amount of GW-11 
added to the system. It is recommended that changes in load be made in increments 
no greater than 5%. The revised “Electron Donor, Trace Elements and Nutrients 
Addition Spreadsheet” in Appendix C can be used as a guideline to estimate the 
required changes in GW-11 flow. At some point, it is expected that the alkalinity of 
the water will become exhausted, and the caustic usage will begin to increase 
rapidly. The system effluent alkalinity should be monitored daily while ramping up the 
load in order to estimate when this increase in caustic usage will occur. Monitor 
caustic usage closely, and when the usage begins to increase rapidly, maintain this 
loading until the pH and the caustic usage stabilize until the next incremental 
change. Increase the flow of GW-11 until the combined load of nitrate-N, chlorate, 
and perchlorate reaches the design load.  

It is anticipated that ramping the system up to the new design load will take no 
longer than 20 days. 

FBR A Process Certification Testing 

After FBR A has been started up and the Perchlorate Treatment System has been 
ramped up to the new design load, process certification testing will be performed. 
FBR A MONITORING 

Monitor FBR A in accordance with the same parameters and monitoring schedule as 
for the other first stage FBRs. Using the EXCEL spreadsheet in Appendix C, the 
necessary trace element, electron donor (i.e., ethanol), phosphoric acid (i.e., 75% 
phosphoric acid) and urea (i.e., 52% urea) dosages can be calculated for various 
feed flow rate and composition [i.e., the concentrations of dissolved oxygen (DO), 
nitrate-nitrogen (NO3--N), chlorate (ClO3-), and perchlorate (ClO4-)] conditions. The 
nutrient and ethanol dosages should be used as a guideline only; actual  
requirements will be dictated by the concentrations of the target parameters (i.e., 
nitrate, chlorate, and perchlorate) in the sand and GAC FBR effluents, as well as the 
residual ammonia-N, TKN (or total-N, if appropriate), and ortho-phosphate in the 
effluents. 



  A Lifecycle Performance Company

 
 

NERT Perchlorate Treatment System  Sludge Conditioning 
Revision 2 – April 2014 
1373-O&M-02 O-1 
 

APPENDIX O  

SLUDGE CONDITIONING 

  



  A Lifecycle Performance Company

 
 

NERT Perchlorate Treatment System  Sludge Conditioning 
Revision 2 – April 2014 
1373-O&M-02 O-2 
 

 

Sludge Conditioning 
Standard Operating Procedure (SOP) 

 

 Turn on the Sludge Conditioning Tank Agitator and thoroughly mix the contents of the 
Sludge Conditioning Tank for at least 5-minutes. 

 

 Collect a sample from the Sludge Conditioning Tank. 
 

 Pour out a 100 ml portion of the sludge sample into a plastic beaker and add a magnetic 
stir bar to the beaker. 

 

 Place the beaker onto the stir plate, begin to agitate the contents of the beaker, and 
insert the pH Probe into the beaker for pH monitoring. 

 

 Add concentrated 39% ferric chloride solution in small increments of 0.25 ml to the 
beaker. Add increments of ferric chloride solution until the pH of the mixture is at 2.5 
Standard Units. (Note: there will be a distinct color change of the sludge from black to 
tan as the pH drops below 3.0). Total the sum of the individual increments of ferric 
chloride to determine a dosing rate per 100 ml of sample. Multiply this value 10 to the 
milliliters of ferric chloride dose for a one-liter volume of sludge.  (mL of ferric chloride) x 
(10) = mL of ferric/L of sludge 

 

 Continue to agitate the contents of the beaker. 
 

 The next step is to add dry lime to raise the pH of the mixture up to 11.5 standard units. 
Partially fill a container with about 15 grams of the dry powered lime and weigh the 
container with lime to the nearest milligram. Add portions of the dry lime to the· -pH 2.5 

mixture in the beaker. Continue to add dry lime until the pH reaches a value of .11.5 
Standard Units. Weigh the lime container again to the nearest milligram and calculate 
the amount of lime in grams added to the 100 ml sample by the difference in the weights 
before and after dosing with lime to pH 

 11.5 Standard Units. Multiply this value by 10 to get the grams of dry lime dose for a 
one-liter volume of sludge.  (grams of lime) x 10 = (grams of lime/L of sludge). 

 

 Prepare the vacuum filter apparatus consisting of a vacuum pump with gauges, a filter 
flask, a buchner filter funnel and either a 7 cm Whatman 4 filter paper media or a piece 
of actual filter cloth cut to a 7 cm circle. After sealing the inlet to the vacuum pump, 
adjust the vacuum by turning the bleed valve to 15 inches of mercury. Open the inlet of 
the sealing restriction. 

 

 Using a stopwatch to measure the filtering time, pour the 100 ml treated mixed sample 
into the filter apparatus with a vacuum pump running and start the stopwatch. Note how 
quickly the sludge dewaters and forms a dry cake. If the sludge has been properly 



  A Lifecycle Performance Company

 
 

NERT Perchlorate Treatment System  Sludge Conditioning 
Revision 2 – April 2014 
1373-O&M-02 O-3 
 

conditioned in the beaker, this should happen in less than 60 seconds and produce a 
relatively clear filtrate in the flask below. 

 

 The goal with this test is to determine a chemical feed dosage that will enable the filter 
press to rapidly dewater the treated sludge. 

 

 Once the dosage of each treatment chemical has been determined for the 100 mL 
sample, the Conditioning Tank must be treated with the same chemical dosages in full 
scale. 

 

 The Sludge Conditioning Tank has a tank capacity of approximately 13,200 gallons. The 
cone of the tank hold 4500 gallons and each additional foot above the cone is an 
additional 1100 gallons of sludge. 

 

 For the 39% ferric chloride dosage, calculate the volume of ferric chloride needed per 
volume of the Conditioning Tank and the necessary run time to achieve that dosage by 
using the formulas provided below. (Note: the Ferric Pump has a capacity of 
approximately 4.4 GPM). 

 

Sludge, gallons  x  ml Ferric sol’n  x   1 Liter     =   gallons of Ferric sol'n 

        Batch   Liter   1,000 ml   Batch 
 

gallons of Ferric sol'n     x     minute     =     minutes to pump Ferric sol'n 

Batch         4.4 gallons     Batch 
 

 For the lime dosage, calculate the run time for the dry lime feeder to equal the quantity 
of lime required to treat the volume of sludge in the Conditioning Tank by using the 
formulas provided below. (Note: The Dry Lime Feeder has a feed rate of approximately 
1,500 Ibs/hour). 
 

Sludge, gallons     x    grams lime   x      3,785 liters    x      pound      =      Ibs lime 
    Batch        Liter          gallon   454 g     Batch 
 

Ibs lime   x     60 minutes =  minutes to feed lime 

 Batch         1,500 Ibs Lime    Batch 

 Use the actual Conditioning Tank sludge volume as the batch size to be treated with first 
the ferric chloride and then the dry lime. The total manufacturer rated volume of the 
Conditioning Tank is 13,500 gallons and it has a 14-foot diameter. On the straight wall 
side area of the Conditioning Tank 1.0 foot of depth is equivalent to 1,150 gallons. The 
cone section of the Conditioning Tank contains 4,500 gallons. The straight sidewall of 
the Conditioning Tank above the cone section is 9.5 feet. Take a measurement of the 
height of empty tank above the sludge level and subtract this from 9.5 feet. The resulting 
number is the feet of sludge in the tank above the cone line. Multiply this value by 1,150 
gallons per foot of straight wall tank and add the 4,500 gallons of the cone section of the 
Conditioning Tank to get the total volume of sludge in the Conditioning Tank. 

 



  A Lifecycle Performance Company

 
 

NERT Perchlorate Treatment System  Sludge Conditioning 
Revision 2 – April 2014 
1373-O&M-02 O-4 
 

 Add the calculated ferric chloride dose to the Conditioning Tank as determined above, 
mix sufficiently, and determine a pH value for the mixed contents. It should be very close 
to the 2.5 Standard Units determined through jar testing. If it is not the desired value, 
add slightly more ferric chloride, mix thoroughly and again determine the pH value. 
Continue additions of ferric chloride until the desired pH value is reached. 

 

 Add the dry lime to the Conditioning Tank using the dry lime feeder run time determined 
In the formula above. Following a thorough mixing, collect a portion of the treated 
mixture and determine the pH value. If the pH is not the desired value, continue 
additions of dry lime until the desired pH value is reached. (Note: The target pH is 11.5 
S.U.). 

 

 After a thorough mix of the Conditioning Tank following both ferric chloride and dry 

additions, stop the Conditioning Tank Agitator. Leaving the Agitator on could potentially 
break down the conditioned sludge and result in a "bad" Filter Press run. 

 

 Run the Filter Press using the chemically treated sludge in the Conditioning Tank. 
 

 



  A Lifecycle Performance Company
 

NERT Perchlorate Treatment System  Equipment Inspection Sheet 
Revision 3 – April 2015 
1373-O&M-03 P-1 

APPENDIX P 
EQUIPMENT INSPECTION SHEET 

 

 



GWETS - Equipment Tracking Form 4/14/2015 1:14 PM

 1Status Codes
  Running - Unit is in operation
  Standby - Spare or duplicate, not currently in operation
  Maintenance - Out of service for maintenance
  Off - Not currently needed for use, but can be placed in service

Sub-
System P&ID Description Status1 Checked Criticality2 Notes

Main Plant Equipment

1 Seep Wells and Lift Station 1
1.01 Seep Well Field, 9 wells Running
1.02 Lift Station 1 Lift Pump A Standby
1.03 Lift Station 1 Lift Pump B Running
1.04 Area in and around Lift Station 1 Running

2 Athens Road Wells and Lift Station 3
2.01 Athens Road Well Field, 9 wells Running
2.02 Lift Station 3 Lift Pump A Standby
2.03 Lift Station 3 Lift Pump B Running
2.04 Area in and around Lift Station 3 Running

3 Lift Station 2 and Transmission Piplines
3.01 Influent Pipline In operation
3.02 Effluent Pipeline Running
3.03 Lift Station 2 Lift Pump A Running
3.04 Lift Station 2 Lift Pump B Standby
3.05 Area in and around Lift Station 2 Running

4 Interceptor Wells and Cr Treatment Plant
4.01 IWF Well Field, 30 wells Running
4.02 Ferrous Sulfate Feed System Running
4.03 Polymer Feed System Running
4.04 Clarifier In operation
4.05 Filter Press Running
4.06 GWTP Effluent Tank In operation
4.07 Interceptor Booster Pump A Maintenance
4.08 Interceptor Booster Pump B Running
4.09 Area In And Around GWTP Running



GWETS - Equipment Tracking Form 4/14/2015 1:14 PM

 1Status Codes
  Running - Unit is in operation
  Standby - Spare or duplicate, not currently in operation
  Maintenance - Out of service for maintenance
  Off - Not currently needed for use, but can be placed in service

Sub-
System P&ID Description Status1 Checked Criticality2 Notes

5 Equalization Area and GW-11 Pond
5.01 PID10A Pond GW-11 In operation
5.02 PID10A Pond Water Pump - P101A Running
5.03 PID10A Pond Water Pump - P101B Running
5.04 PID10A Equalization Tanks In operation
5.05 PID10A Area in and Around EQ In operation
5.06 PID10A Raw Water Feed Pump - P102A Running
5.07 PID10A Raw Water Feed Pump - P102B Maintenance
5.08 PID10B Carbon Absorber - LGAC 201A Running
5.09 PID10B Carbon Absorber - LGAC 201B Running
5.10 PID10B Carbon Absorber - LGAC 201C Running

6 First Stage FBRs A, 1 & 2
6.01 PID14 FBR A Running
6.02 PID14 Separator Tank - 1401 Running
6.03 PID14 Media Return Pump - P 1401 Running
6.04 PID14 P1401A Standby
6.05 PID01A P1401B Running
6.06 PID01A FBR 1 Running
6.07 PID02A FBR 2 Running
6.08 PID01A First Stage Separator Tank - T2011 Running
6.09 PID01A Media Return Pump - P2011 Running
6.10 PID01A First Stage FBR Pump - P1011 Standby
6.11 PID01A First Stage FBR Pump - P1012 Running
6.12 PID01A First Stage FRB Pump - P101A Running
6.13 PID07A FBR A pH Feed Pump - P71A Standby
6.14 PID07A FBR 1 pH Feed Pump - P711 Standby
6.15 PID07A FBR 2 pH Feed Pump - P712 Standby
6.16 PID07A FBR A Nutrient (Urea) Feed Pump - P72A Off
6.17 PID07A FBR 1 Nutrient (Urea) Feed Pump - P721 Off
6.18 PID07A FBR 2 Nutrient (Urea) Feed Pump - P722 Off
6.19 PID15 FBR A Nutrient (Phos Acid) Feed Pump - P1520A Running
6.20 PID15 FBR 1 Nutrient (Phos Acid) Feed Pump - P1521 Running
6.21 PID15 FBR 2 Nutrient (Phos Acid) Feed Pump - P1522 Running
6.22 PID07B FBR A Electron Donor Assembly Pump - P73A Running
6.23 PID07B FBR 1 Electron Donor Assembly Pump - P731 Running
6.24 PID07B FBR 2 Electron Donor Assembly Pump - P732 Running



GWETS - Equipment Tracking Form 4/14/2015 1:14 PM

 1Status Codes
  Running - Unit is in operation
  Standby - Spare or duplicate, not currently in operation
  Maintenance - Out of service for maintenance
  Off - Not currently needed for use, but can be placed in service

Sub-
System P&ID Description Status1 Checked Criticality2 Notes

7 First Stage FBRs 3 & 4
7.01 PID01B FBR 3 Off
7.02 PID01B FBR 4 Off
7.03 PID02B First Stage Separator Tank - T2012 Off
7.04 PID01B Media Return Pump - P2012 Off
7.05 PID01B First Stage FBR Pump - P1013 Off
7.06 PID01B First Stage FRB Pump - P1014 Off
7.07 PID01B First Stage FBR Pump - P102A Off
7.08 PID07A FBR 3 pH Feed Pump - P713 Off
7.09 PID07A FBR 4 pH Feed Pump - P714 Off
7.10 PID07A FBR 3 Nutrient (Urea) Feed Pump - P723 Off
7.11 PID07A FBR 4 Nutrient (Urea) Feed Pump - P 724 Off
7.12 PID15 FBR 3 Nutrient (Phos Acid) Feed Pump - P1523 Off
7.13 PID15 FBR 4 Nutrient (Phos Acid) Feed Pump - P1524 Off
7.14 PID07B FBR 3 Electron Donor Assembly Pump - P733 Off
7.15 PID07B FBR 4 Electron Donor Assembly Pump - P734 Off

8 Second Stage FBRs 5 & 6
8.01 PID03A FBR 5 Off
8.02 PID03A FBR 6 Off
8.03 PID03C Second Stage Separator Tank - T3011 Off
8.04 PID03A Media Return Pump - P3011 Off
8.05 PID03A Second Stage FBR Pump - P3015 Off
8.06 PID03A Second Stage FBR Pump - P3016 Off
8.07 PID03A Second Stage FBR Pump - P301A Off
8.08 PID07A FBR 5 pH Feed Pump - P715 Off
8.09 PID07A FBR 6 pH Feed Pump - P716 Off
8.1 PID07A FBR 5 Nutrient (Urea) Feed Pump - P725 Off

8.11 PID07A FBR 6 Nutrient (Urea) Feed Pump - P726 Off
8.12 PID07B FBR 5 Electron Donor Assembly Pump - P735 Off
8.13 PID07B FBR 6 Electron Donor Assembly Pump - P736 Off



GWETS - Equipment Tracking Form 4/14/2015 1:14 PM

 1Status Codes
  Running - Unit is in operation
  Standby - Spare or duplicate, not currently in operation
  Maintenance - Out of service for maintenance
  Off - Not currently needed for use, but can be placed in service

Sub-
System P&ID Description Status1 Checked Criticality2 Notes

9 Second Stage FBRs 7 & 8
9.01 PID03B FBR 7 Running
9.02 PID03B FBR 8 Running
9.03 PID03D Second Stage Separator Tank - T3012 Running
9.04 PID03B Media Return Pump - P3012 Running
9.05 PID03B Second Stage FBR Pump - P3017 Standby
9.06 PID03B Second Stage FBR Pump - P3018 Running
9.07 PID03B Second Stage FBR Pump - P302A Running